

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

BOD-17-10-25-01

Product: Laminate floor coverings
Quick-Step laminate class 32
Thicknesses: 7 – 12 mm

Producer: Unilin Flooring BV, Ooigemstraat 3, 8710 Wielsbeke, Belgium

Order: Testing and classification of selected properties
according to EN 14041:2008 (CE-labelling)

Test reports: 2716542/1

Test results:

Property	Declaration according to EN 14041:2008
Reaction to fire performance according to EN ISO 9239-1:2010 and EN ISO 11925-2:2011; Classification according to EN 13501-1:2010	Reaction to fire class C _{fl} - s1
Anti-sliding properties according to EN 13893:2003	class DS
Formaldehyde emission according to EN 717-1:2004	class E1
Thermal resistance according to EN 12667:2001	≤ 0.07 (m ² K)/W
Body voltage according to EN 1815:2016	Antistatic Floor Covering

Dresden, 25 October 2017

R. Gmmler

Head of laboratory



U. J. K.

Engineer in charge